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HUAK TESTING
Series Model No.: P5 pro

Horizontal
i FCC PART 15 C CLASS B
100
90
80
70
E
O FCC PART 15 C CLASS BGP Li
= -QP Limit
=
T
5 I |_
40 | 4
0 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1 J

Frequency[Hz]
— QP Limit —— Horizontal PK

® QP Detector

1 94.084084 -15.78 34.05 18.27 43.50 25.23 100 335 Horizontal

2 111.56156 -14.50 29.10 14.60 43.50 28.90 100 344 Horizontal

3 214.48448 -14.76 31.04 16.28 43.50 27.22 100 72 Horizontal

4 383.43343 -9.11 46.18 37.07 46.00 8.93 100 248 Horizontal

5 496.06606 -7.90 31.10 23.20 46.00 22.80 100 112 Horizontal

6 695.11511 -4.19 25.76 21.57 46.00 24.43 100 89 Horizontal
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,



Page 44 of 125

FCC PART15C CLASS B

Report No.: HK2502080452-4E

FCC PART 15 C CLASS B-QP Limit

.

HUAK TESTING
Vertical
110
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E
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30M
— QP Limit
e QP Detector

— Vertical PK

Frequency[Hz]

1 45.535536 -13.92 32.35 18.43 40.00 21.57 100 261 Vertical
2 63.983984 -14.38 38.34 23.96 40.00 16.04 100 184 Vertical
3 93.113113 -15.92 4212 26.20 43.50 17.30 100 233 Vertical
4 196.03603 -14.99 33.12 18.13 43.50 25.37 100 2 Vertical
5 351.39139 -10.10 29.80 19.70 46.00 26.30 100 224 Vertical
6 492.18218 -7.87 31.31 23.44 46.00 22.56 100 292 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901
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HUAK TESTING

Series Model No.: E50 Ultra

Horizontal

110
100
90
80
70
60

50

Level[dBpvim]

40
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FCC PART15CCLASS B

Report No.: HK2502080452-4E

FCC PART 15 C CLASS B-QP Limit

.

— QP Limit

® QP Detector

—— Horizontal PK

Frequency[Hz]

1 42.622623 -13.31 25.85 12.54 40.00 27.46 100 335 Horizontal
2 61.071071 -13.82 25.66 11.84 40.00 28.16 100 235 Horizontal
3 99.90991 -14.70 31.06 16.36 43.50 27.14 100 349 Horizontal
4 192.15215 -15.74 36.21 20.47 43.50 23.03 100 80 Horizontal
5 326.14614 -10.98 34.47 23.49 46.00 22.51 100 267 Horizontal
6 383.43343 -9.11 39.32 30.21 46.00 15.79 100 204 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901
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Vertical
i FCC PART 15 C CLASS B
100
90
80
70
£
O FCC PART 15 C CLASS BQP Li
= -QP Limit
T 50 |_
% I
40 |
i 2 4 o 3
20 S
10
0 L 1 1 1 1 1 L 1 1 L 1 1 L 1 1 J
30M 100M 16
Frequency[Hz]
— QP Limit —— Vertical PK
e QP Detector

Ty

1 63.983984 -14.38 39.96 25.58 40.00 14.42 100 244 Vertical A|
2 93.113113 -15.92 40.10 24.18 43.50 19.32 100 238 Vertical .;\73
3 197.97797 -14.86 33.67 18.81 43.50 24.69 100 353 Vertical T
4 384.40440 -9.06 35.21 26.15 46.00 19.85 100 113 Vertical !
5 486.35635 -7.92 31.19 23.27 46.00 22.73 100 122 Vertical
6 890.28028 -1.59 26.87 25.28 46.00 20.72 100 156 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Series Model No.: 116 pro max

Horizontal
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Level[dBpvim]
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FCC PART15CCLASS B

FCC PART 15 C CLASS B-QP Limit

.

— QP Limit

® QP Detector

—— Horizontal PK

Frequency[Hz]

1 63.983984 -14.38 25.89 11.51 40.00 28.49 100 19 Horizontal
2 100.88088 -14.60 30.39 15.79 43.50 27.71 100 346 Horizontal
3 192.15215 -15.74 32.96 17.22 43.50 26.28 100 82 Horizontal
4 350.42042 -10.05 34.71 24.66 46.00 21.34 100 96 Horizontal
5 493.15315 -7.86 29.81 21.95 46.00 24.05 100 122 Horizontal
6 767.93793 -4.54 34.31 29.77 46.00 16.23 100 303 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Vertical
i FGGC PART 15 C CLASS B
100
90
80
70
T
O FCC PART 15 C CLASS B-QP Limit
m
T %0 |_
- 40 | ]
30
20 : 3 . 3 6
10
0 1 1 1 1 L 1 1 L 1 1 L 1 1 J
30M 100M 16
Frequency[Hz]
— QP Limit —— Vertical PK
e QP Detector

1 63.983984 -14.38 39.57 25.19 40.00 14.81 100 292 Vertical
2 94.084084 -15.78 39.37 23.59 43.50 19.91 100 192 Vertical
3 192.15215 -15.74 36.28 20.54 43.50 22.96 100 61 Vertical p
4 313.52352 -11.54 30.81 19.27 46.00 26.73 100 360 Vertical
5 503.83383 -8.20 30.79 22.59 46.00 23.41 100 321 Vertical
8 575.68568 -5.53 31.03 25.50 46.00 20.50 100 87 Vertical
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: P6 pro

Horizontal

10 FCC PART15C CLASS B

100
20
80
70

60

FCC PART 15 C CLASS B-QP Limit

50

Level[dBpv/m]

40

30

20

30M 100M 1G

Frequency[Hz]

— QP Limit — Horizontal PK

e QP Detector

1 337.79779 -10.46 36.36 25.90 46.00 20.10 100 101 Horizontal

2 456.25625 -8.87 37.27 28.40 46.00 17.60 100 276 Horizontal

3 696.08608 -4.24 39.00 34.76 46.00 11.24 100 46 Horizontal

4 744.63463 -3.42 43.26 39.84 46.00 6.16 100 227 Horizontal

5 792.21221 -3.25 41.86 38.61 46.00 7.39 100 236 Horizontal

6 840.76076 -2.05 36.02 33.97 46.00 12.03 100 241 Horizontal
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Vertical
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110

100

20

80

70

60

50

Page 50 of 125

FCC PART15C CLASS B

FCC PART 15 C CLASS B-QP Limit

Report No.: HK2502080452-4E

30M

— QP Limit

e QP Detector

— Vertical PK

Frequency[Hz]

1 63.983984 -14.38 42.52 28.14 40.00 11.86 100 275 Vertical
2 94.084084 -15.78 42.74 26.96 43.50 16.54 100 189 Vertical
3 383.43343 -9.11 42.25 33.14 46.00 12.86 100 316 Vertical
4 696.08608 -4.24 37.77 33.53 46.00 12.47 100 192 Vertical
5 744.63463 -3.42 40.31 36.89 46.00 9.11 100 210 Vertical
6 792.21221 -3.25 35.15 31.90 46.00 14.10 100 224 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: Sp20 Pro

Horizontal

10 FCC PART15C CLASS B

100
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70

60

FCC PART 15 C CLASS B-QP Limit

50

Level[dBpv/m]

40

30

20

30M 100M 1G

Frequency[Hz]
— QP Limit — Horizontal PK

e QP Detector

e
PR
1 363.04304 -9.68 34.42 24.74 46.00 21.26 100 71 Horizontal T
2 456.25625 -8.87 34.89 26.02 46.00 19.98 100 279 Horizontal !
3 744.63463 -3.42 36.50 33.08 46.00 12.92 100 222 Horizontal
4 792.21221 -3.25 39.12 35.87 46.00 10.13 100 233 Horizontal
5 840.76076 -2.05 36.93 34.88 46.00 11.12 100 239 Horizontal
6 888.33833 -1.63 36.70 35.07 46.00 10.93 100 39 Horizontal
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Vertical
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FCC PART15C CLASS B

Report No.: HK2502080452-4E

FCC PART 15 C CLASS B-QP Limit

30M

— QP Limit

e QP Detector

— Vertical PK

Frequency[Hz]

1 91.171171 -16.91 43.85 26.94 43.50 16.56 100 209 Vertical
2 383.43343 -9.11 39.20 30.09 46.00 15.91 100 261 Vertical
3 722.30230 -4.17 36.90 32.73 46.00 13.27 100 88 Vertical
4 792.21221 -3.25 32.81 29.56 46.00 16.44 100 227 Vertical
5 840.76076 -2.05 33.01 30.96 46.00 15.04 100 238 Vertical
6 888.33833 -1.63 33.28 31.65 46.00 14.35 100 236 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Series Model No.: OP12 pro

Horizontal
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Level[dBpvim]

Page 53 of 125

FCC PART15CCLASS B

Report No.: HK2502080452-4E

FCC PART 15 C CLASS B-QP Limit

40 |

— QP Limit —— Horizontal PK

® QP Detector

Frequency[Hz]

1 90.2002 -16.68 33.14 16.46 43.50 27.04 100 24 Horizontal
2 217.39739 -14.66 38.28 23.62 46.00 22.38 100 81 Horizontal
3 335.85585 -10.57 37.74 2717 46.00 18.83 100 64 Horizontal
4 696.08608 -4.24 33.56 29.32 46.00 16.68 100 52 Horizontal
5 744.63463 -3.42 37.89 34.47 46.00 11.53 100 38 Horizontal
6 792.21221 -3.25 38.80 35.55 46.00 10.45 100 278 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Vertical
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FCC PART15C CLASS B

Report No.: HK2502080452-4E

FCC PART 15 C CLASS B-QP Limit

.

30M 100M
— QP Limit — Vertical PK

e QP Detector

Frequency[Hz]

1 57.187187 -13.76 42.95 29.19 40.00 10.81 100 78 Vertical
2 98.938939 -14.83 40.26 25.43 43.50 18.07 100 61 Vertical
3 217.39739 -14.66 37.60 22.94 46.00 23.06 100 29 Vertical y
4 456.25625 -8.87 33.54 24.67 46.00 21.33 100 241 Vertical
5 718.41841 -4.24 33.63 29.39 46.00 16.61 100 93 Vertical
6 744.63463 -3.42 34.38 30.96 46.00 15.04 100 205 Vertical
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: T3 Pro

Horizontal

10 FCC PART15C CLASS B

100
20
80

70

%0 FCC PART 15 C CLASS B-QP Limit

50 C

40

Level[dBpv/m]

30

20

30M 100M 1G

Frequency[Hz]
— QP Limit — Horizontal PK

e QP Detector

1 50.39039 -13.15 26.29 13.14 40.00 26.86 100 0 Horizontal

2 100.88088 -14.60 33.55 18.95 43.50 24.55 100 5 Horizontal

3 216.42642 -14.69 36.71 22.02 46.00 23.98 100 68 Horizontal

4 301.87187 -11.78 39.55 27.77 46.00 18.23 100 265 Horizontal

5 383.43343 -9.11 45.05 35.94 46.00 10.06 100 48 Horizontal

6 719.38938 -4.26 26.03 21.77 46.00 24.23 100 277 Horizontal
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Vertical
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FCC PART15C CLASS B

Report No.: HK2502080452-4E

FCC PART 15 C CLASS B-QP Limit

.

30

0 L

; " ;
20 N
10 :

30M

— QP Limit

— Vertical PK

e QP Detector

Frequency[Hz]

1 56.216216 -13.94 39.21 25.27 40.00 14.73 100 63 Vertical
2 64.954955 -15.33 41.65 26.32 40.00 13.68 100 55 Vertical
3 90.2002 -16.68 40.79 2411 43.50 19.39 100 182 Vertical
4 222.25225 -14.27 33.06 18.79 46.00 27.21 100 118 Vertical
5 383.43343 -9.11 34.21 25.10 46.00 20.90 100 9 Vertical
6 575.68568 -5.53 31.66 26.13 46.00 19.87 100 210 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

— Level;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Series Model No.: P8 Pro

Horizontal

Level[dBpvim]
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FCC PART15CCLASS B

Report No.: HK2502080452-4E

FCC PART 15 C CLASS B-QP Limit

— QP Limit

® QP Detector

—— Horizontal PK

Frequency[Hz]

1 192.15215 -15.74 36.19 20.45 43.50 23.05 100 118 Horizontal
2 211.57157 -14.85 36.36 21.51 43.50 21.99 100 62 Horizontal
3 301.87187 -11.78 40.93 29.15 46.00 16.85 100 253 Horizontal
4 383.43343 -9.11 41.63 32.52 46.00 13.48 100 148 Horizontal
5 792.21221 -3.25 37.40 34.15 46.00 11.85 100 103 Horizontal
6 888.33833 -1.63 37.46 35.83 46.00 10.17 100 100 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level,;

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Vertical
i FCC PART 15 C CLASS B
100
90
80
70
£
O FCC PART 15 C CLASS B-QP Limit
m
2
E 50 . |_
|
0 L 1 1 1 1 1 L 1 L L 1 1 L 1 1 J

30M 100M 1G

Frequency[Hz]
— QP Limit — Vertical PK

e QP Detector

Tia
Al
1 57.187187 -13.76 42.70 28.94 40.00 11.06 100 318 Vertical .;\z
2 64.954955 -15.33 44.03 28.70 40.00 11.30 100 130 Vertical —
3 90.2002 -16.68 44.41 27.73 43.50 15.77 100 231 Vertical ’
4 212.54254 -14.82 34.78 19.96 43.50 23.54 100 110 Vertical =
5 383.43343 -9.11 33.32 24.21 46.00 21.79 100 228 Vertical
6 792.21221 -3.25 34.11 30.86 46.00 15.14 100 182 Vertical
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level;

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

Frequency (MHZz) Level@3m (dBuV/m) Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.
2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

For 1GHz to 25GHz

CH Low (2402MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHZz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
4804.00 52.10 -3.65 48.45 74.00 -25.55 peak
4804.00 43.95 -3.65 40.30 54.00 -13.70 AVG
7206.00 50.41 -0.95 49.46 74.00 -24.54 peak
7206.00 42.58 -0.95 41.63 54.00 -12.37 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Metgr Factor Emission Level Limits Margin
Reading Detector NN

(MHZz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB) TP %
4804 52.20 -3.65 48.55 74.00 -25.45 peak :’
4804 44 .52 -3.65 40.87 54.00 -13.13 AVG j
7206 52.31 -0.95 51.36 74.00 -22.64 peak =
7206 41.59 -0.95 40.64 54.00 -13.36 AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;

Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

CH Middle (2440MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
4880.00 52.45 -3.54 48.91 74.00 -25.09 peak
4880.00 44.42 -3.54 40.88 54.00 -13.12 AVG
7320.00 50.35 -0.81 49.54 74.00 -24.46 peak
7320.00 41.63 -0.81 40.82 54.00 -13.18 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB)
4880.00 52.99 -3.54 49.45 74.00 -24.55 peak
4880.00 43.81 -3.54 40.27 54.00 -13.73 AVG
7320.00 51.85 -0.81 51.04 74.00 -22.96 peak
7320.00 41.79 -0.81 40.98 54.00 -13.02 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBpV/m) (dB)
4960 53.38 -3.43 49.95 74.00 -24.05 peak
4960 44 .86 -3.44 41.42 54.00 -12.58 AVG
7440 52.31 -0.77 51.54 74.00 -22.46 peak
7440 41.45 -0.77 40.68 54.00 -13.32 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.60 -3.43 50.17 74.00 -23.83 peak
4960 43.91 -3.44 40.47 54.00 -13.53 AVG
7440 52.21 -0.77 51.44 74.00 -22.56 peak
7440 42.71 -0.77 41.94 54.00 -12.06 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Series Model No.: R12 pro

CH High (2480MHz)

Report No.: HK2502080452-4E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.12 -3.43 48.69 74.00 -25.31 peak
4960 44.30 -3.44 40.86 54.00 -13.14 AVG
7440 51.89 -0.77 51.12 74.00 -22.88 peak
7440 41.54 -0.77 40.77 54.00 -13.23 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.14 -3.43 49.71 74.00 -24.29 peak
4960 43.44 -3.44 40.00 54.00 -14.00 AVG
7440 51.83 -0.77 51.06 74.00 -22.94 peak
7440 40.96 -0.77 40.19 54.00 -13.81 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: P5 pro

CH High (2480MHz)

Report No.: HK2502080452-4E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 51.80 -3.43 48.37 74.00 -25.63 peak
4960 43.91 -3.44 40.47 54.00 -13.53 AVG
7440 51.39 -0.77 50.62 74.00 -23.38 peak
7440 42.60 -0.77 41.83 54.00 -12.17 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.50 -3.43 49.07 74.00 -24.93 peak
4960 43.20 -3.44 39.76 54.00 -14.24 AVG
7440 50.36 -0.77 49.59 74.00 -24.41 peak
7440 42.34 -0.77 41.57 54.00 -12.43 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: E50 Ultra

CH High (2480MHz)

Report No.: HK2502080452-4E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.80 -3.43 49.37 74.00 -24.63 peak
4960 44.62 -3.44 41.18 54.00 -12.82 AVG
7440 51.43 -0.77 50.66 74.00 -23.34 peak
7440 42.31 -0.77 41.54 54.00 -12.46 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.88 -3.43 49.45 74.00 -24.55 peak
4960 44.83 -3.44 41.39 54.00 -12.61 AVG
7440 50.72 -0.77 49.95 74.00 -24.05 peak
7440 40.83 -0.77 40.06 54.00 -13.94 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: 116 pro max

CH High (2480MHz)

Report No.: HK2502080452-4E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.48 -3.43 50.05 74.00 -23.95 peak
4960 43.55 -3.44 40.11 54.00 -13.89 AVG
7440 50.47 -0.77 49.70 74.00 -24.30 peak
7440 42.52 -0.77 41.75 54.00 -12.25 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.44 -3.43 49.01 74.00 -24.99 peak
4960 44.54 -3.44 41.10 54.00 -12.90 AVG
7440 52.26 -0.77 51.49 74.00 -22.51 peak
7440 42.60 -0.77 41.83 54.00 -12.17 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: P6 pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.95 -3.43 49.52 74.00 -24.48 peak
4960 44.33 -3.44 40.89 54.00 -13.11 AVG
7440 51.86 -0.77 51.09 74.00 -22.91 peak
7440 42.11 -0.77 41.34 54.00 -12.66 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB) -
4960 53.25 -3.43 49.82 74.00 -24.18 peak
4960 45.01 -3.44 41.57 54.00 -12.43 AVG
7440 52.19 -0.77 51.42 74.00 -22.58 peak
7440 41.19 -0.77 40.42 54.00 -13.58 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Series Model No.: Sp20 Pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.03 -3.43 48.60 74.00 -25.40 peak
4960 44 .46 -3.44 41.02 54.00 -12.98 AVG
7440 50.89 -0.77 50.12 74.00 -23.88 peak
7440 41.13 -0.77 40.36 54.00 -13.64 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.92 -3.43 49.49 74.00 -24.51 peak
4960 43.84 -3.44 40.40 54.00 -13.60 AVG
7440 51.28 -0.77 50.51 74.00 -23.49 peak
7440 41.88 -0.77 41.11 54.00 -12.89 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Series Model No.: OP12 pro

CH High (2480MHz)

Report No.: HK2502080452-4E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.62 -3.43 50.19 74.00 -23.81 peak
4960 43.80 -3.44 40.36 54.00 -13.64 AVG
7440 51.52 -0.77 50.75 74.00 -23.25 peak
7440 42.04 -0.77 41.27 54.00 -12.73 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.61 -3.43 49.18 74.00 -24.82 peak
4960 44.75 -3.44 41.31 54.00 -12.69 AVG
7440 51.72 -0.77 50.95 74.00 -23.05 peak
7440 41.18 -0.77 40.41 54.00 -13.59 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: T3 Pro

CH High (2480MHz)

Report No.: HK2502080452-4E

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.52 -3.43 50.09 74.00 -23.91 peak
4960 43.20 -3.44 39.76 54.00 -14.24 AVG
7440 51.47 -0.77 50.70 74.00 -23.30 peak
7440 42.33 -0.77 41.56 54.00 -12.44 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.21 -3.43 49.78 74.00 -24.22 peak
4960 43.47 -3.44 40.03 54.00 -13.97 AVG
7440 51.64 -0.77 50.87 74.00 -23.13 peak
7440 42.56 -0.77 41.79 54.00 -12.21 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: P8 Pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.61 -3.43 49.18 74.00 -24.82 peak
4960 44 .26 -3.44 40.82 54.00 -13.18 AVG
7440 51.21 -0.77 50.44 74.00 -23.56 peak
7440 42.74 -0.77 41.97 54.00 -12.03 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 52.58 -3.43 49.15 74.00 -24.85 peak
4960 43.34 -3.44 39.90 54.00 -14.10 AVG
7440 51.21 -0.77 50.44 74.00 -23.56 peak
7440 40.82 -0.77 40.05 54.00 -13.95 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark:

(1) Measuring frequencies from 1 GHz to the 25 GHz.

(2) “F” denotes fundamental frequency; “H” denotes spurious frequency; “E” denotes band edge frequency.

(3) * denotes emission frequency which appearing within the Restricted Bands specified in provision of 15.205,
then the general radiated emission limits in 15.209 apply.

(4) The emissions are attenuated more than 20dB below the permissible limits are not recorded in the report.

(5) The IF bandwidth of EMI Test Receiver between 30MHz to 1GHz was 120KHz, 1 MHz for measuring above 1
GHz, below 30MHz was 10KHz. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video
bandwidth is 3MHz for peak measurement with peak detector at frequency above 1GHz. The resolution
bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for Average measurement
with peak detection at frequency above 1GHz.

(6) When the test results of Peak Detected below the limits of Average Detected, the Average Detected is not
need completed. For example: Top Channel at Fundamental 73.16dBuV/m(PK Value) <93.98(AV Limit), at
harmonic 53.20 dBuV/m(PK Value) <54 dBuV/m(AV Limit), the Average Detected not need to completed.

(7) All modes of operation were investigated and the worst-case emissions are reported.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

\W (28> | B/



Page 71 of 125 Report No.: HK2502080452-4E
HUAK TESTING
Radiated Band Edge Test:
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.29 -5.81 49.48 74 -24.52 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.12 -5.84 48.28 74 -25.72 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.66 -5.84 46.82 74 -27.18 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.37 -5.81 49.56 74 -24.44 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.18 -5.84 48.34 74 -25.66 peak
2390.00 / -5.84 / 54 / AVG
2400.00 51.71 -5.84 45.87 74 -28.13 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 55.98 -5.81 50.17 74 -23.83 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.12 -6.06 48.06 74 -25.94 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 53.09 -5.81 47.28 74 -26.72 peak
2483.50 / -5.81 / 54 / AVG
2500.00 51.25 -6.06 45.19 74 -28.81 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING
All modes have been tested, and the report only reflects the worst mode:
Series Model No.: R12 pro
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.63 -5.81 49.82 74 -24.18 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.72 -5.84 48.88 74 -25.12 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.92 -5.84 47.08 74 -26.92 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.32 -5.81 49.51 74 -24.49 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.09 -5.84 48.25 74 -25.75 peak
2390.00 / -5.84 / 54 / AVG
2400.00 51.75 -5.84 45.91 74 -28.09 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.04 -5.81 48.23 74 -25.77 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.31 -6.06 46.25 74 -27.75 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type /
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) g
2483.50 56.78 -5.81 50.97 74 -23.03 peak E
Al
2483.50 / -5.81 / 54 / AVG t
b s
2500.00 52.32 -6.06 46.26 74 -27.74 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Series Model No.: P5 pro
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.69 -5.81 49.88 74 -24.12 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.05 -5.84 48.21 74 -25.79 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.21 -5.84 46.37 74 -27.63 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.36 -5.81 49.55 74 -24.45 peak
2310.00 / -5.81 / 54 / AVG
2390.00 53.21 -5.84 47.37 74 -26.63 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.79 -5.84 46.95 74 -27.05 peak
2400.00 / -5.84 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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HUAK TESTING

Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.27 -5.81 48.46 74 -25.54 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.98 -6.06 46.92 74 -27.08 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector -
Type Ty
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 56.33 -5.81 50.52 74 -23.48 peak nAx!
o)V)
2483.50 / -5.81 / 54 / AVG
=
2500.00 52.41 -6.06 46.35 74 -27.65 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Series Model No.: E50 Ultra
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 54.98 -5.81 4917 74 -24.83 peak
2310.00 / -5.81 / 54 / AVG
2390.00 53.26 -5.84 47.42 74 -26.58 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.42 -5.84 46.58 74 -27.42 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.23 -5.81 49.42 74 -24.58 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.27 -5.84 48.43 74 -25.57 peak
2390.00 / -5.84 / 54 / AVG
2400.00 51.49 -5.84 45.65 74 -28.35 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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HUAK TESTING

Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.26 -5.81 48.45 74 -25.55 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.38 -6.06 46.32 74 -27.68 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 56.38 -5.81 50.57 74 -23.43 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.14 -6.06 46.08 74 -27.92 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Series Model No.: [16 pro max

Operation Mode: TX CH Low (2402MHz)

Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.36 -5.81 49.55 74 -24.45 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.19 -5.84 48.35 74 -25.65 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.98 -5.84 4714 74 -26.86 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 54.33 -5.81 48.52 74 -25.48 peak
2310.00 / -5.81 / 54 / AVG
2390.00 53.36 -5.84 47.52 74 -26.48 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.09 -5.84 46.25 74 -27.75 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.29 -5.81 48.48 74 -25.52 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.33 -6.06 46.27 74 -27.73 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type /
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) g
2483.50 55.78 -5.81 49.97 74 -24.03 peak E
Al
2483.50 / -5.81 / 54 / AVG t
b s
2500.00 53.12 -6.06 47.06 74 -26.94 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Series Model No.: P6 pro
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.39 -5.81 49.58 74 -24.42 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.87 -5.84 49.03 74 -24.97 peak
2390.00 / -5.84 / 54 / AVG
2400.00 53.16 -5.84 47.32 74 -26.68 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.27 -5.81 49.46 74 -24.54 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.18 -5.84 48.34 74 -25.66 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.29 -5.84 46.45 74 -27.55 peak
2400.00 / -5.84 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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HUAK TESTING

Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.36 -5.81 48.55 74 -25.45 peak
2483.50 / -5.81 / 54 / AVG
2500.00 51.88 -6.06 45.82 74 -28.18 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector -
Type Ty
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 56.38 -5.81 50.57 74 -23.43 peak nAx!
o)V)
2483.50 / -5.81 / 54 / AVG
=
2500.00 52.09 -6.06 46.03 74 -27.97 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Series Model No.: Sp20 Pro
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 54.98 -5.81 4917 74 -24.83 peak
2310.00 / -5.81 / 54 / AVG
2390.00 55.36 -5.84 49.52 74 -24.48 peak
2390.00 / -5.84 / 54 / AVG
2400.00 53.78 -5.84 47.94 74 -26.06 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.36 -5.81 49.55 74 -24.45 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.93 -5.84 49.09 74 -24.91 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.11 -5.84 46.27 74 -27.73 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.25 -5.81 48.44 74 -25.56 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.82 -6.06 49.76 74 -24.24 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 55.39 -5.81 49.58 74 -24.42 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.22 -6.06 48.16 74 -25.84 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Series Model No.: OP12 pro

Operation Mode: TX CH Low (2402MHz)

Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.32 -5.81 49.51 74 -24.49 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.59 -5.84 48.75 74 -25.25 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.48 -5.84 46.64 74 -27.36 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 54.36 -5.81 48.55 74 -25.45 peak
2310.00 / -5.81 / 54 / AVG
2390.00 52.98 -5.84 4714 74 -26.86 peak
2390.00 / -5.84 / 54 / AVG
2400.00 54.39 -5.84 48.55 74 -25.45 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.32 -5.81 48.51 74 -25.49 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.25 -6.06 49.19 74 -24.81 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type /
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB) g
2483.50 55.39 -5.81 49.58 74 -24.42 peak E
Al
2483.50 / -5.81 / 54 / AVG t
b s
2500.00 56.18 -6.06 50.12 74 -23.88 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Series Model No.: T3 Pro
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.36 -5.81 49.55 74 -24.45 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.22 -5.84 48.38 74 -25.62 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.39 -5.84 46.55 74 -27.45 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 54.65 -5.81 48.84 74 -25.16 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.81 -5.84 48.97 74 -25.03 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.22 -5.84 46.38 74 -27.62 peak
2400.00 / -5.84 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
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HUAK TESTING

Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 52.89 -5.81 47.08 74 -26.92 peak
2483.50 / -5.81 / 54 / AVG
2500.00 51.87 -6.06 45.81 74 -28.19 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector -
Type Ty
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 56.84 -5.81 51.03 74 -22.97 peak nAx!
o)V)
2483.50 / -5.81 / 54 / AVG
=
2500.00 53.29 -6.06 47.23 74 -26.77 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
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Page 89 of 125 Report No.: HK2502080452-4E
Series Model No.: P8 Pro
Operation Mode: TX CH Low (2402MHz)
Horizontal:
Frequency Reading Factor Emission Level Limits Margin
Result Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.36 -5.81 49.55 74 -24.45 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.18 -5.84 48.34 74 -25.66 peak
2390.00 / -5.84 / 54 / AVG
2400.00 53.07 -5.84 47.23 74 -26.77 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 55.24 -5.81 49.43 74 -24.57 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.17 -5.84 48.33 74 -25.67 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.13 -5.84 46.29 74 -27.71 peak
2400.00 / -5.84 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Operation Mode: TX CH High (2480MHz)

Horizontal:
Frequency R'Z':;?r:g Factor Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.50 54.27 -5.81 48.46 74 -25.54 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.99 -6.06 46.93 74 -27.07 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 56.32 -5.81 50.51 74 -23.49 peak
2483.50 / -5.81 / 54 / AVG
2500.00 52.98 -6.06 46.92 74 -27.08 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Remark:

1. If the PK measured levels comply with average limit, then the average level were deemed to comply with a
verage limit.

2. In restricted bands of operation, the spurious emissions below the permissible value more than 20dB.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
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4.4 Maximum Output Power Measurement

4.4.1 Limit

The Maximum Peak Output Power Measurement is 30dBm.

4.4.2 Test Procedure

The maximum peak conducted output power may be measured using a broadband peak RF automatic control
unit. The RF automatic control unit shall have a video bandwidth that is greater than or equal to the DTS
bandwidth and shall utilize a fast-responding diode detector.

The maximum Average conducted output power may be measured using a wideband RF automatic control unit

with a thermocouple detector or equivalent. The RF automatic control unit shall have a video bandwidth that is
greater than or equal to the DTS bandwidth and shall utilize a fast-responding diode detector.

4.4.3 Deviation From Standard

No deviation.

4.4.4 Test Setup

]

—

RF automatic control unit EUT

4.4.5 Test Results

Channel ..
Channel Frequenc Output Power it Result
quency (dBm) (dBm)
(MHz)
Low 2402 -5.04 Pass
Middle 2440 -4.51 30 Pass
High 2480 -4.84 Pass

Note: 1.The test results including the cable lose.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,



w Page 92 of 125 Report No.: HK2502080452-4E

HUAK TESTING

4.5 Power Spectral Density

4.5.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission.

4.5.2 Test Procedure

Use this procedure when the maximum peak conducted output power in the fundamental emission is used
to demonstrate compliance.

Set the RBW =10 kHz.

Set the VBW =30 KHz.

Set the span to 1.5 times the DTS channel bandwidth.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum power level.

If measured value exceeds limit, reduce RBW (no less than 3 kHz)and repeat.
The resulting peak PSD level must be 8 dBm.

/4 > 1T Q\

4.5.3 Deviation from Standard

No deviation.

4.5.4 Test Setup

SPECTRUM
ANALYZER

EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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4.5.5 Test Results

Page 93 of 125

Report No.: HK2502080452-4E

Channel
Channel frequency Result 10log (3/10) Test Result
(dBm/10kHz) (dBm/3kHz)
(MHz)
Low 2402 -15.75 -5.23 -20.98
Middle 2440 -15.26 -5.23 -20.49
High 2480 -15.46 -5.23 -20.69
Limit : 8dBm/3KHz
Test Result (dBm/3kHz)= Result (dBm/10kHz)+10log (3/10)
Test Result ‘ PASS
CH 00

Agilent Spectrum Analyzer - Swept SA
soe ac |l | SENSEINT] | ALIGNAUTO  [05:21i28 PMMar18,2025
T

Center Freq 2.402000000 GHz . #Avg Type: RMS 0 Frequency
oNG: Wide —+— Trig:Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Auto Tune|

Ref Offset 864 dB
Ref 20.00 dBm

CenterFreq
2.402000000 GHz|

StartFreq
2.401280000 GHz,

ic | B\

StopFreq
2402720000 GHz

v
o
X

CFStep
144,000 kHz

T N

Freq Offset
0 Hz|

Center 2.4020000 GHz
#Res BW 10 kHz

Span 1.440 MHz

#VBW 30 kHz Sweep 14.00 ms (30000 pts;

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
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CH 19

Agilent Spectrum Analyzer - Swept SA
50g AC | | | GENSEUNT| |  ALIGNAUTO  |05:24:58PMMar15, 2025

Center Freq 2.440000000 GHz #Avg Type: RMS ace (PR E
o NG Trig: Fres Run AuglHold: 1001100

IFGain:Low. #Atten: 30 dB

Auto Tune|

Ref Offset 864 dB
Ref 20.00 dBm

CenterFreq
2.440000000 GHz|

StartFreq
2.439260000 GHz,

StopFreq
2440740000 GHz

CFStep
148,000 kHz

Center 2.4400000 GHz Span 1.480 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 16.00 ms (30000 pts;

CH 39

Agilent Spectrum Analyzer - Swept SA

g RL | RF s0e ac | ] [ SENSEINT] [ ALGNAUTO  [05:28:13PMMar 18,2025 Frequenc

Center Freq 2.480000000 GHz ) #Avg Type: RMS quency —
e e Trig: Free Run AvglHold: 100/100 v b

IFGain:Low #Atten: 30 dB

Auto Tune|

Ref Offset 864 dB

Ref 20.00 dBm 8 Q |

CenterFreq
2.480000000 GHz| (0)V)

StartFreq
2.479296000 GHz, ,

StopFreq
2480704000 GHz

CFStep
140.800 kHz

Freq Offset
0 Hz|

Center 2.4800000 GHz Span 1.408 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 14.00 ms (30000 pts;

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
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4.6 6dB Bandwidth

4.6.1 Limit

For digital modulation systems, the minimum 6 dB bandwidth shall be at least 500 kHz.

4.6.2 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with RBW=100 KHz and VBW=300 KHz.

The 6dB bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.
. Set RBW = 100 kHz.

. Set the video bandwidth (VBW) = 3 RBW.

. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

. Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum
level measured in the fundamental emission.

NOoO A, WN -

4.6.3 Deviation From Standard

No deviation.

N\ Wl Y /4

4.6.4 Test Setup

SPECTRUM
EUT
ANALYZER
4.6.5 Test Result
h | BB idth Limi
Channel Channe 6d andwidt imit Result
Frequency (MHz) (MHz) (KHz)
Low 2402 0.720 Pass
Middle 2440 0.740 =500 Pass
High 2480 0.704 Pass

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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CH 00

Agilent Spectrum Analyzer - Swept SA
soe A |l | SENSEINT] | ALIGNAUTO 20 o)
TRA

Center Freq 2.402000000 GHz § #Avg Type: RMS
ot Wide —r- Trig: Free Run Avg|Hold: 106/100

==
IFGain:Low. #Atten: 40 dB

Auto Tune|

Ref Offset 8.64 dB
Ref 30.00 dBm

CenterFreq
2.402000000 GHz|

StartFreq
2.400000000 GHz,

StopFreq
2.404000000 GHz

Center 2.402000 GHz Span 4.000 MHz| CFStep
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts), 400,000 kHz

MKR MODE| TRC SCL FUNCTION | FUNCTION WIDTH FUNCTIONVALUE A

1 IIIII-
AN [1]F|  2401980GHz|  SdzodBml | | |
A 720kHz(m) oos2es] T [ ]
I R

CH 19

Agilent Spectrum Analyzer - Swept SA
g RL | RFs0w Al ] [ SENSEINT] [ ALGNAUTO  [05:2h00PMMar18 2025 Frequenc
Center Freq 2.440000000 GHz #Avg Type: RMS 4 quency

oNo Wide —r- Trig:Free Run AvglHold: 1001100
IF Gain:Low #Atten: 40 dB
Auto Tune
Ref Offset .64 dB o
Ref 30.00 dBm
Center Freq
2.440000000 GHz
[ S
Start Freq
2.438000000 GHz
[
Stop Freq
2.442000000 GHz
JR—
Center 2.440000 GHz Span 4.000 MHz CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts), 400.000 KHz
MKR MODE TRC SCL X s FUNCTION FUNCTION WIDTH FUNCTION VALUE A A—Uto Man
| 2430620GHz| -22430Bm| | J
2,440 008 GHz “53t8dBm[ [
740 kHz[ (A 0022dB[ [ ] Freq Offset
[ OHz
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CH 39

Agilent Spectrum Analyzer - Swept SA
soo  ac |l | SENSEINT] | ALIGNAUTO 27

Center Freq 2.480000000 GHz . #Avg Type: RMS
ShoWide —r— Trig:Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Frequency

Auto Tune|

Ref Offset8.64 dB

Ref 30.00 dBm
Center Freq
2.480000000 GHz
[
Start Freq
2.478000000 GHz
J—
Stop Freq|
2.482000000 GHz
J—
Span 4.000 MHz| CF Step
#VBW 300 kHz Sweep 1.000 ms (1001 pts), 400.000 KHz,
MKR MODE TRC SCL X e FUNCTION FUNCTION WIDTH FUNCTION VALUE A m Man
| N [1] [
2480 248 GH;

B
)
=]
8
=
[
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4.7 Occupied Bandwidth

4.7.1 Test Procedure

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper frequency
limits, the mean powers are each equal to 0.5% of the total mean power of the given emission. The following
procedure shall be used for measuring 99% power bandwidth:

RBW=1% to 5% of the OBW

VBW=approximately 3 X RBW

Detector=Peak

Trace Mode: Max Hold

Use the 99% power bandwidth function of the instrument to measure the Occupied Bandwidth and recorded.

4.7.2 Deviation from Standard

No deviation.

4.7.3 Test Setup

SPECTRUM
ANALYZER

EUT

4.7.4 Test Result

N/A

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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4.8 Band Edge

4.8.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in the
100 kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of root-mean-square averaging over a time interval, as permitted under FCC
rules in section 5.8.1, the attenuation required shall be 30 dB instead of 20 dB.

4.8.2 Test Procedure

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Span = wide enough to capture the peak level of the emission operating on the channel closest
to the band edge, as well as any modulation products which fall outside of the authorized band
of operation, RBW > 1% of the span, VBW > RBW, Sweep = auto,

Detector function = peak, Trace = max hold.

V7 4E-'M S \\

4.8.3 Deviation from Standard

No deviation.

4.8.4 Test Setup

SPECTRUM
ANALYZER

EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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4.8.5 Test Results
PASS

Agilent Spectrum Analyzer - Swept SA
| RL s0Q AC | | ALGNAUTO  |05:21:45 PM Mar 18, 2025

Center Freq 2.352500000 GHz #Avg Type: RMS

Frequency

PNO: Fast ~»— Ttig: Free Run Avg|Hold: 100/100
IFGain:Low ___ #Atten: 30 dB

Ref Offset8.64 dB MkrS 2.374 130 GHz AdtoTune

Ref 20.00 dBm -51.241 dBm [
CenterFreq

2.352500000 GHz

J—

StartFreq

2.300000000 GHz

I

StopFreq|

2.405000000 GHz

I

Start 2.50000 GHz Stop 2.40500 GHz CFStep
#VBW 300 kHz Sweep 10.07 ms (1001 pts), 10.500000 MHz|

MKR MODE TRC SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE A m hay
1 IIIII-—— JE—

[ N | __—
_— Freq Offset,
— 0Hz
__—

Agilent Spectrum Analyzer - Swept SA
T o O === N NV S e
Center Freq 2.510000000 GHz ] #Avg Type: RMS quency

[ | 2EC | B\

BNO: Fast o Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 30 4B

Ref OffsetB.64dB Mkrd 2.534 56 GHzJ ey

Ref 20.00 dBm -50.293 dBm [
CenterFreq|

2510000000 GHz

[

StartFreq

2.470000000 GHz

I

StopFreq|

2550000000 GHz
I

Stop 2.55000 GHz CF Step

#VBW 300 kHz Sweep 7.667 ms (1001 pts) 8.000000 MHz

MKR MOGE| TRC| 5CL X FUNCTION | FUNCTION WIDTH PN ~ (Fke hay
1 IIIII-— JR——
- Freq Offset
[ 253466GHz| _ 60293dBm| | | | OHz

- ]
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4.9 Conducted Spurious Emissions

4.9.1 Applied Procedures / Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in the
100 kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of root-mean-square averaging over a time interval, as permitted under Section
(b)(3) of RSS 5.4(4), the attenuation required shall be 30 dB instead of 20 dB.

For below 30MHz,For 9KHz-150kHz,150K-10MHz,We use the RBW 1KHz,10KHz, So the limit need to
calculated by “10Ig(BW1/BW2)“. For example For9KHz-150kHz, RBW 1KHz, The Limit= the highest
emission level-20-10log(100/1)= the highest emission level-40.

4.9.2 TestProcedure

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below.

b. Span = wide enough to capture the peak level of the emission operating on the channel closest
to the band edge, as well as any modulation products which fall outside of the authorized band of
operation, RBW > 1% of the span, VBW > RBW, Sweep = auto,

Detector function = peak, Trace = max hold.

B 2> | H]

4.9.3 Deviation from Standard

No deviation.

4.9.4 Test Setup

SPECTRUM
ANALYZER

EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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4.9.5 Test Results

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.402000000 GHz

Ref Offset8.64 dB.
Ref 28.64 dBm

Center 2.402000 GHz

s ac |l [ SENSEINT] [ ALIGNAUTO

age 102 of 125

CH 00

#Avg Type: RMS
= Trig:FreeRun Avg|Hold: 100100
#Atten: 30 dB

Report No.: HK2502080452-4E

05i22:03 PH Mar 18, 2025

Frequency

Auto Tune|

CenterFreq|
2402000000 GHz

StartFreq|
2.400500000 GHz,

StopFreq|
2403500000 GHz|

CFStep
300.000 kHz|

FreqOffset
OHz

Span 3.000 MHz|

#VBW 300 kHz

Sweep 1.000 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

Center Freq 515.000000 MHz

PNO: Fast

IFGain]

Ref Offset8.64 dB.
Ref 18.64 dBm

S0 aC |l [ SENSEINT] [ ALIGNAUTO

#Avg Type: RMS
= Trig:FreeRun Avg|Hold: 10110
Low  #Atten: 20 dB

Mkr1 965.08 MHZ Auto Tune
-61.441 dBm|

(05i22:18 PH Mar 18, 2025
4

Frequency

CenterFreq|
515.000000 MHz

StartFreq|
30.000000 MHz

StopFreq|
1.000000000 GHz

"’I

CF Ste
97.000000 MHz|

uf

FreqOffset
OHz

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts

Agilent Spectrum Analyzer Swept SA
i

Center Freq 13. 750000000 GHz

[ [ SEMEINT[ [ AUGNAUTO [0Sz
#Avg Type: RMS RAC

Frequency

PNO: Fast —»— Trig:FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB
Auto Tune
Ref Dffset 8.64 dB
Ref 18.64 dBm
CenterFreq
13.750000000 GHz|
J—
StartFreq
1.000000000 GHz
J—
StopFreq|
26.500000000 GHz
J—
Stop 26.50 GHz, CF Step
Res BW 100 kHz #VBW 300 kHz EC PR REERRITTEN G | 2550000000 GHz,
VKR MODE| TRZ SCL| FUNCTION FUNCTION WIDTH FUNCTICNVALUE A M Man
— T — JE—
[ 258510GHz| d768cBm[ [ | |
AN SN B FreqOffset
s ) BN B oo
s BN B

STATUS
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Agilent Spectrum Analyzer - Swept SA

Page 103 of 125

CH 19

S0 ac | L [ SENSEINT] [ ALIGNAUTO 25

Center Freq 2.440000000 GHz #Avg Type: RMS
PN ide

Ref Offset8.64 dB.
Ref 28.64 dBm

Center 2.440000 GHz

= Trig:FreeRun Avg|Hold: 100100
#Atten: 30 dB

Span 3.000 MHz|
#VBW 300 kHz Sweep 1.000 ms (1001 pts)

Report No.: HK2502080452-4E

Frequency

Auto Tune|

CenterFreq|
2440000000 GHz

StartFreq|
2.438500000 GHz,

StopFreq|
2441500000 GHz|

"’I

CF Ste
300.000 kHz|

FreqOffset
OHz

Agilent Spectrum Analyzer - Swept SA
09

Center Freq 515.000000 MHz

#Avg Type: RMS

Ot Fast o Trig:Free Run AvglHold: 10110
IFGain:Low At dB

Ref Offset8.64 dB.
Ref 18.64 dBm

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts

Frequency

Auto Tune|

CenterFreq|
515.000000 MHz

StartFreq|
30.000000 MHz

StopFreq|
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man|

FreqOffset
OHz

Agilent Spectrum Analyzer - Swept SA

S0 ac | L [ SENSEINT] [ ALIGNAUTO

Center Freq 13.750000000 G

Hz #Avg Type: RMS

o Tast o Trig:FreeRun AvglHold: 10110
IFGain:Low #Atten: 20 dB

Ref Dffset 8.64 dB.
Ref 18.64 dBm

#Res BW 100 kHz

05i25:11 PH Mar 18, 2025

Stop 26.50 GHz,
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Agilent Spectrum Analyzer - Swept SA
09

Center Freq 2.480000000 GHz
PN

IFG:

Ref Offset8.64 dB.
Ref 28.64 dBm

Center 2.480000 GHz
#Res BW 100 kHz

CH 39

#Avg Type: RMS
Avg|Hold: 100100

-6.401 dBm

Report No.: HK2502080452-4E

Frequency

Auto Tune|

CenterFreq|
2480000000 GHz

StartFreq|
2.478500000 GHz,

StopFreq|
2481500000 GHz|

CF Step
300.000 kHz|
Auto Man|

FreqOffset
OHz

Span 3.000 MHz|
#VBW 300 kHz Sweep 1.000 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

Center Freq 515.000000 MHz

PNO: F

IFGain:

Ref Offset8.64 dB.
Ref 18.64 dBm

S0 aC |l [ SENSEINT] [ ALIGNAUTO

#Avg Type: RMS
oot —r= Trig:FreeRun Avg|Hold: 10110
Low  #Atten: 20 dB

Mkr1 820.07 MHZ Auto Tune
-60.731 dBm|

05i29:02 PH Mar 18, 2025

Frequency

CenterFreq|
515.000000 MHz

StartFreq|
30.000000 MHz

StopFreq|
1.000000000 GHz

CF Ste
97.000000 MHz|

"’I

uf

FreqOffset
OHz

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30001 pts

Agilent Spectrum Analyzer - Swept SA

S0 ac | L [ SENSEINT] [ ALIGNAUTO

Center Freq 13.750000000 GHz

#Avg Type: RMS

05i29:43 PH Mar 18, 2025
4

Frequency

a0 Fost ~»- Trig:FreeRun AvglHold: 10110
IFGain:Low #Atten: 20 dB
Auto Tune|
Ref Dffset 8.64 dB
Ref 18.64 dBm
CenterFreq|
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[
StartFreq
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IR
StopFreq|
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Stop 26.50 GHz, CF Step
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